
English Manual Page 3 1019528-B

Part List
DO NOT RETURN PRODUCT IF YOU ARE MISSING PARTS.  PLEASE CALL: 1 (800) 972-6130 

Ref. Description Qty. Part No.

models  > R28-1824 R76-2436

1 Handle Weldment 1 1019542-10

2 Frame Tubes 2 1019540-10 1019541-10

3 Plug, Tube End 3 1019551

5 Hitch Plate, Top 1 1019539-10

6 Hitch Plate, Bottom 1 1019536-10

7 Roller Drum 1 1019545 1019546

8 Scraper Bar 1 1019599 1019600

9 D-Ring 1 1019547-10

10 Handle Grip 2 1019525

11 Tethered Plug 1 1019524

12 Pillow Block Bearing 2 1019534

13 Washer; Flat,  5/8" 4 45M2121P

Ref. Description Qty. Part No.

Bag, Hardware 1 1019535

4 Spring Clip 1 1019526

14 Bolt; Hex,  #6-32 x 5/8" 1 1019567

15 Bolt; Carriage,  5/16" x 2 2 11M1032P

16 Bolt; Hex Head,  5/16" x 3 2 2M1048P

17 Bolt; Hex,  3/8-16 x 2-1/4" 1 1019565

18 Bolt; Hex,  3/8-16 x 1-1/2" 4 1019566

19 U-Bolt;  1/4"-20, 1-1/8" 2 1019569

20 Washer; Flat,  1/4" 4 45M0909P

21 Washer; Flat,  5/16" 4 45M1111P

22 Washer; Flat,  3/8" 6 45M1313P

23 Nut; Nylon Lock,  #6-32 1 1019568

24 Nut; Nylon Lock,  1/4"-20 4 B-4785

25 Nut; Nylon Lock,  5/16"-18 4 B-4786

26 Nut; Nylon Lock,  3/8"-16 5 B-4820

27 Pin; Hitch,  1/2" x 2-1/2" 1 B-3861

28 Cotter; Hairpin,  1/8", #211 1 D-146P

29 Spacer; Frame 1 R-1141-01

Tools Required  
for Assembly  
Wrenches   
or Deep Sockets: 

•	 (x1)  1/4"
•	 (x1)  5/16"
•	 (x1)  7/16"  
•	 (x2)  1/2"
•	 (x2)  9/16" 

12

25

2

21
21

8

7

11

2

29

4

21

21

23 22

18

19

19

5

27

15
15

16

22

22

6

28

13

22 3

1

10
9

17

26

22

10

3

25

24

24

20

20

20

20

18

18

26

14



English Manual Page 4 1019528-B

Hardware Identifier 
DO NOT RETURN PRODUCT IF YOU ARE MISSING PARTS.  PLEASE CALL: 1 (800) 972-6130 

ILLUSTRATIONS ON THIS PAGE ARE TO SCALE FOR FASTER 
IDENTIFICATION OF HARDWARE DURING ASSEMBLY.

Bolt; Hex  
#6-32 x 5/8”   (x1) �����������������������������������������������������������������������
1019567

14

Bolt; Carriage   
5/16" x 2"   (x2) ������������������������������������
11M1032P

15

Bolt; Hex Head   
5/16" x 3"  (x2)������������
2M1048P

16

Bolt; Hex Head   
3/8"-16 x 2-1/4"  (x1)�����������������������
1019565

17

Hitch Pin   
1/2" x 2-1/2"  (x1)����������������������
B-3861

27

Bolt; Hex Head   
3/8"-16 x 1-1/2"   (x4)���������������������������������������
1019566

18

U-Bolt  
1/4"-20, 1-1/8"   (x2)��������������������������
1019569

19

Nut, Nylon  
Lock, #6-32  (x1)

1019568

23

Nut, Nylon  
Lock, 5/16”-18  (x4)

B-4786

25

Nut, Nylon 
Lock, 1/4”-20  (x4)

B-4785

24

Nut, Nylon  
Lock, 3/8”-16  (x5)

B-4820

26

Frame Spacer (x1)
R-1141-01

29

Washer, Flat 1/4”  (x4)
45M0909P

20

Washer, Flat 5/16”  (x4)
45M1111P

21

Washer, Flat 3/8”  (x6)
45M1313P

22
Exterior circumference  

of washers can vary.  
These dimensions are a 

measurement of the internal 
diameter of the washer.


